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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EN10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIiMIENTO 
WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GlVEN M ONE OR MORE OF THE 

FOLLOWTNG STANDARDS LAST EDITION: 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABATO FUE DISEÑADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION 

API 598 - VALVE INSPECTION AND TESTING API 6D - PIPELINE VALVES -CATE, PLUG, BALL AND CHECK 
AP1599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDING ENDS 
ANSlB16-10 - FACE TO FACE AND END TO END DIMENSIONS OF VALVES ANSlB16-11 - FORGED FITTINGS, SOCKET - WELDMG AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED, THREADED 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. ACOllA08MAA8300000 
(Cádiga) 

Descri~tion 2" Fig. 5202 F UT WCB, API TRIM No.8 830000 
Descr~pcion CAST STEEL GATE VALVE 1 5 0  CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH LOW EMLSSIONCONTROL (50 PPM'S MaK.l lVALWLA SUMINISTUDA COI* CONTROLDE BAJAS 
EMISIONES FUCITWAS (50 PPM'S MAX.) ) 
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CERTIFICADO POR CERTIFIED BY : 
ASEGURAMLENTO DE CALIDAD QUALITY ASSURANCE 

L J 
TENS YIELD ELG RED BHN 

KPS, KPS, % % 
CVNB IST 2hD IRD AVG 

87.29 43.79 30 50 157 

81.78 51.47 32 50 150 

107.15 72.79 30 53 286 

CHEMICAL COMPOSITION (%) COMPOSICION QUIMICA (%) 

, ITEM HEAT NN MATERIAL 
(PARTE) ICOLADAI IASTMl 

ASTM A-2IóNCB BODY WH24447 
CUERPO 

BONNET m19908 A S N  A 4 1 6 N C B  
BONETE 

WEDGE m81805 A S N  A317lCAII 
DISCO 

c Mn P S Si Ni C r  M0 CU v Cb 
0.211 0.884 0.026 0.015 0.514 0.010 0.018 0.018 0.033 0.002 

Trmrier to (Temole a1 650 Nomalirated ta nilormalizado a) 930 Eninado enaire. (Cooled in air.) 
0.199 0.989 0.027 0.016 0.510 0.048 0.054 0.019 0.037 0.003 

Tem~er l o  (Temole a l  650 Nomalizated fo (Normalizado a l  930 Cooled in air (Enfiado en are)  
0.123 0.776 0.019 0.003 0.556 0.118 13.040 0.028 0.019 0.001 

Temple a (Temoer to) 630 Normalizado a (Nomalizated lo1 970 Cooled in air (Enfiado en aire.) 


